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A s we discussed in the first installment 
of this three-part series in the Sep-
tember issue of OBG Management, 

the causes of vulvar pain are many, and the 
diagnosis of this common complaint can be 
difficult. Once the diagnosis of vulvodynia 
has been made, however, the challenge shifts 
to finding an effective treatment. Here, our 
expert panel discusses the many options 
available, the data (or lack of it) behind each 
therapy, and what to do in refractory cases.

In Part 3 of this series, in the November 
issue, the focus will be vestibulodynia.

Management of vulvar pain 
begins with simple measures
Dr. Lonky: How do you approach treatment 
of vulvar pain syndromes?
Dr. Haefner: I often advise the patient to 
begin with simple measures. For example, I 
recommend that she wear cotton underwear 
during the day, but no underwear at night. If 
she perspires with exercise, wicking under-
wear may be helpful. I also counsel the pa-
tient to avoid vulvar irritants, douches, and 
the application of soap of any kind to the 

vulva. Cool gel packs are sometimes helpful. 
When it comes to intercourse, I recom-

mend adequate lubrication using any of a 
number of effective products, such as olive 
oil, vitamin E oil, Replens, Slippery Stuff, As-
troglide, KY Liquid, and others. 

There is an extensive list of lubricants at 
http://www.med.umich.edu/sexualhealth/
resources/guide.htm 

Topical agents might offer relief 
—but so might placebo
Dr. Lonky: What is the role of topical medi-
cations, including anesthetics, for treating 
vulvar pain syndromes?
Dr. Edwards: I don’t find topical medica-
tions to be particularly useful in the treat-
ment of vulvodynia, except for lidocaine 2% 
jelly, or lidocaine 5% ointment, which tends 
to burn with application—but I never start a 
patient on only one medication, so judging 
the effectiveness of a topical therapy is diffi-
cult in that context. Good studies of topical 
medications in the treatment of vulvar pain 
syndromes are lacking, other than the recent 
report on amitriptyline and baclofen.1
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Dr. Haefner: For minor degrees of pain, con-
sider lidocaine 5% ointment. 
Lidocaine/prilocaine (eutectic mixture of 
local anesthesia or LMX) may be used but 
can be irritating.
Doxepin 5% cream can be applied to skin 
daily, gradually increasing the number of 
daily applications to as many as four. 
Topical amitriptyline 2% with baclofen 
2% in a water washable base has also been 
used for point tenderness (squirt 0.5 cc from 
a syringe onto the finger and apply it to the 
affected area three times a day).1

Dr. Gunter: Topical estrogen is prescribed 
by many providers, but we lack studies sup-
porting its efficacy, except for reversing  

hypoestrogenic changes in postmenopausal 
women. Some providers use a high-dose, 
compounded topical estrogen with lido-
caine for vestibulodynia. Certainly, local hy-
poestrogenic changes should be reversed in 
postmenopausal women before a diagnosis 
of vulvodynia or vestibulodynia is given.

As for other topical therapies, they are 
widely used. Some women report improve-
ment with application of plain petrolatum.2 
Response rates of 33% to 46% after use of a 
topical placebo for vestibulodynia are well 
described in the literature.3,4

Topical analgesics are used frequently, 
either sporadically (during pain flares) or 
regularly (daily application). One method 
of application for localized vestibulodynia 
involves liberally coating a cotton ball with 
lidocaine 5% and then applying it to the ves-
tibule overnight (for at least 8 hours of ex-
posure). In this study, after 7 weeks, 76% of 
women were able to be sexually active, com-
pared with 36% before the start of treatment. 
However, a randomized, placebo-controlled 
trial that included lidocaine 5% cream in one 
arm identified only a 20% reduction in pain 
for women who had localized vestibulodyn-
ia—although, in this trial, the lidocaine was 
massaged into the vestibule four times daily.5 
In this study, interestingly enough, topical 
lidocaine was less effective than topical pla-
cebo, which produced a 33% response rate.3 

Lidocaine gel has also been used, al-
though some women report more local irri-
tation with gel than with ointment. 
Dr. Lonky: Do we have any data on topical 
application of other drugs?
Dr. Gunter: Compounded adjuvant medica-
tions have been evaluated. In a retrospective 
study of topical gabapentin in a Lipoderm 
base, women who had generalized or local-
ized vulvodynia applied a dose of 2%, 4%, or 
6% three times daily. Of these women, 80% 
experienced a reduction of at least 50% in the 
pain score. In addition, 67% of patients who 
had localized vestibular pain were able to re-
sume intercourse.6

A retrospective review of 38 women who 
used 2% amitriptyline and 2% baclofen in 
a Lipoderm cream for localized vestibular 
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pain found that 53% experienced an im-
provement in symptoms of at least 60%, but 
there was no change in the frequency of sex-
ual intercourse.1  

Do tricyclic antidepressants 
ease chronic pain?
Dr. Lonky: Let’s talk, for a moment, about 
the use of oral tricyclic antidepressants in the 
treatment of vulvar pain syndromes. What 
do we know?
Dr. Haefner: Tricyclic antidepressants are 
a common treatment for vulvar pain. This 
group of drugs (including amitriptyline 
[Elavil], nortriptyline [Pamelor], and desip-
ramine [Norpramin]) has been used to treat 
many idiopathic chronic pain conditions. 
Published and presented reports indicate 
that these drugs elicit about a 60% response 
rate for various pain conditions. A trial by the 
National Institutes of Health (NIH) is under 
way, analyzing the use of antidepressants in 
women who have vulvar pain. 

Although treatment with tricyclic anti-
depressants has generally been reserved for 
women who have generalized vulvodynia, 
recent reports have found these medications 
to be helpful in the treatment of vestibu-
lar pain as well. The mechanism of action 
is thought to be related to inhibition of the 
reuptake of transmitters—specifically, nor-
epinephrine and serotonin. However, the 
mechanism of action may be more closely 
related to anticholinergic effects. Tricyclics 
affect sodium channels and the N-methyl-d-
aspartate (NMDA) receptor.

If you choose to prescribe one of these 
medications, consider emphasizing to the 
patient its effect on the sensation of pain 
rather than its effect on depression.
Dr. Lonky: Are there any types of patients 
who should not take a tricyclic?
Dr. Haefner: Yes. A patient should not take a 
tricyclic if she is pregnant, breastfeeding, or 
planning to conceive. These medicines also 
add to the effects of alcohol and other central 
nervous system depressants.
Dr. Lonky: What dosage is recommended?
Dr. Haefner: The dosage for pain control 

varies, depending on the age of the patient 
and the particular agent used. Amitripty-
line is often used as a first-line medication. 
I start the patient on 10 to 25 mg nightly and 
increase that amount by 10 to 25 mg weekly, 
not to exceed 150 mg daily. A sample regi-
men might be 10 mg at bedtime for 1 week. 
If symptoms persist, increase the dose to 
20 mg at bedtime for another week, and so 
on. Once a dose is established that provides 
relief, the patient should continue to take 
that amount nightly. Advise the patient not 
to discontinue the drug abruptly. Rather, it 
should be weaned.

In patients who are 60 years or older, 
I give a starting dose of 5 to 10 mg and in-
crease it by 10 mg weekly. 

In all age groups, it is important to ad-
vise patients to avoid consuming more than 
one alcoholic beverage daily while taking 
this medication. And in reproductive-age 
women, contraception is critical. 
Dr. Edwards: I call these drugs tricyclic 
medications rather than antidepressants. 
They are extremely useful in managing the 
neuropathic component of vulvar pain. De-
spite a recent, apparently well-conducted 
study showing a lack of benefit, my 25 years 
of personal clinical experience with tricyclics 
convince me that I should wait for follow-up 
studies before abandoning this therapy.3 

The pain literature reports that higher 
doses than previously reported of tricyclic 
medications are needed for optimal man-
agement of neuropathic pain. Doses from 
100 to 150 mg are often required for substan-
tial improvement, and a major design flaw in 
many studies of the effect of tricyclic medi-
cations on vulvodynia is the use of an insuf-
ficient dose.

Because of their low cost and their effec-
tiveness, tricyclic medications are my first-
line therapy for women who do not suffer 
severe constipation or dry eyes. The effect on 
depression is a useful side effect, I find.
Dr. Gunter: Although adjuvant medications, 
such as antidepressants and anticonvul-
sants, are considered by more than 80% of 
practitioners to be effective for vulvodynia, 
it is important to understand that only one 

“Because of their  
low cost and their 
effectiveness,  
tricyclic medications 
are my first-line 
therapy”

—Libby Edwards, MD
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randomized, double-blind, placebo-con-
trolled prospective study has evaluated this 
approach, and that study found a placebo 
response rate of 33%.3,7

Randomized studies indicate that low-
dose amitriptyline (10–20 mg) and desipra-
mine (150 mg) are ineffective for provoked 
vestibulodynia.3,8 Cohort and retrospective 
studies with higher doses of amitriptyline 
(40 to 60 mg/day) indicate that improve-
ment in pain scores of 50% or more can be 
achieved for 47% to 59% of women who have 
localized provoked vestibulodynia and gen-
eralized unprovoked vulvodynia.9–11

Tricyclic antidepressants and anticon-
vulsants should be prescribed with caution 
for patients 65 years and older because they 
increase the risk of falls.

I give nortriptyline as a first-line agent to 
women who have both provoked and unpro-
voked pain. In general, it has fewer anticho-
linergic side effects than amitriptyline and 
is generic—it also is taken once daily. For 
women who have unprovoked pain, I use ga-
bapentin as a second-line agent.
Dr. Lonky: Are any other antidepressants 
useful in the treatment of vulvar pain?
Dr. Haefner: I sometimes give duloxetine 
[Cymbalta], starting with an oral daily dose 
of 30 mg for 1 week. If symptoms persist, I in-
crease the daily dose to a total of 60 mg. (If the 
patient is depressed, I have her take 30 mg 
twice daily; if she isn’t depressed, I have 
her take the full dose of 60 mg in the morn-
ing.) I also occasionally utilize venlafaxine 
[Effexor XR] for pain control, starting with 
an oral morning dose of 37.5 mg. This dose 
can be increased to 75 mg/day.
Dr. Edwards: Literature on venlafaxine for 
neuropathic pain suggests maximal effects 
at doses of 150 to 225 mg of the extended re-
lease formulation, which is often well toler-
ated. I start patients on 37.5 mg and increase 
weekly until I reach the 150-mg threshold.12

Are anticonvulsants effective 
pain relievers?
Dr. Lonky: How effective are oral anticon-
vulsants such as gabapentin [Neurontin]?

Vulvar pain therapies mentioned  
in this discussion

Lifestyle changes

Cotton and/or wicking underwear

Avoidance of vulvar irritants, douches, soap

Use of lubricants during intercourse

Physical therapy

Internal (vaginal and rectal) and external soft-
tissue mobilization and myofascial release

Trigger-point pressure

Visceral, urogenital, and joint manipulation

Electrical stimulation

Therapeutic exercises

Active pelvic floor retraining

Biofeedback

Bladder and bowel retraining

Therapeutic ultrasound

Topical agents

Lidocaine 2% jelly

Lidocaine 5% ointment

Lidocaine/prilocaine

Doxepin 5% cream

Amitriptyline 2%/baclofen 2%

Estrogen

Petrolatum

Gabapentin

Oral agents

Tricyclic antidepressants

•	Amitriptyline

•	Nortriptyline

•	Desipramine

Other antidepressants

•	Duloxetine

•	Venlafaxine

Anticonvulsants

•	Gabapentin

•	Pregabalin

•	Topiramate

Other agents

Capsaicin

Botulinum toxin type A

Corticosteroids

Nerve block

“I give nortriptyline 
as a first-line agent 
to women who have 
both provoked and 
unprovoked pain”

—Jennifer Gunter, MD
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Dr. Haefner: Gabapentin has been used 
to treat chronic pain conditions. The drug 
is available in 100-mg, 300-mg, 400-mg,  
600-mg, and 800-mg tablets. It is typically 
initiated at an oral dose of 300 mg daily for  
3 days. The dosage is then increased to 300 mg 
twice daily for 3 days and, finally, to 300 mg 
three times daily. If necessary, it can gradu-
ally be increased to a total of 3,600 mg daily 
(usually divided into three doses). No more 
than 1,200 mg should be administered in a 
single dose. Side effects include somnolence, 
mental changes, dizziness, and weight gain.
Dr. Edwards: After tricyclic medications, I 
find gabapentin to be the most beneficial 
and easily tolerated agent. I give it to patients 
who have contraindications to tricyclics and 
who lack a strong component of depression. 
Dr. Gunter: Retrospective reviews have 
found gabapentin to produce improvement 
of 80% or more in pain scores for 64% to 82% 
of women who have generalized unprovoked 
vulvodynia. And a small open-label, prospec-
tive trial of lamotrigine [Lamictal] found that 
it produced statistically significant improve-
ment for generalized vulvodynia.13–15

Dr. Lonky: What do you know about the use 
of the anticonvulsants pregabalin [Lyrica] 
and topiramate [Topamax] to treat vulvar 
pain syndromes?
Dr. Gunter: Pregabalin was reported to re-
duce symptoms by 80% for generalized, un-
provoked vulvodynia in one case report.16

Dr. Edwards: I find that pregabalin is less 
well tolerated (and more expensive) than ga-
bapentin, so it is one of the last agents I pre-
scribe. I reported a small, uncontrolled series 
of patients who were treated with pregabalin. 
Of those who tolerated the drug, two thirds of 
the women improved by approximately 62%, 
as judged by a visual analog scale. 
Dr. Haefner: Pregabalin is a relatively new 
addition to the armamentarium. I give 50 mg 
orally for 4 days to start. If symptoms persist, 
I increase the dose to 50 mg twice a day for  
4 days. If symptoms still persist, I up the dose 
again to 50 mg three times daily and gradu-
ally increase it to 100 mg three times daily, if 
necessary. Some reports describe a dose as 
high as 300 mg twice daily (maximum).

As for topiramate, I have been using it 
much more frequently for vulvodynia and 
noticing many fewer side effects than with 
gabapentin.

Does capsaicin interrupt the 
pain circuit?
Dr. Lonky: Capsaicin has been mentioned 
in the literature as a therapy for vulvar pain. 
Is it effective? How does it work?
Dr. Haefner: Capsaicin activates A-delta 
sensory neurons and unmyelinated C fibers. 
It is a vanillyl amide that evokes the sensa-
tion of burning pain. It has been proposed 
as a means of desensitization, which occurs 
as an acute reaction mediated by neuropep-
tides (including substance P).17 Steinberg 
and colleagues found that topical capsa-
icin significantly decreased pain with inter-
course.17 Patients applied capsaicin 0.025% 
cream for 20 minutes daily for 12 weeks. 

In a study by Murina and colleagues,  
33 women were treated with topical capsa-
icin 0.05%. The capsaicin cream was applied 
to the vulva twice daily for 30 days, then 
once daily for 30 days, then twice weekly for  
4 months. In this study, however, the re-
sponse to treatment was only partial.18

Dr. Edwards: I have never had a patient will-
ing to try capsaicin after I describe the ther-
apy to them. 

How do you decide which therapies to use?  
And in what order should you offer them?

A patient who has a short duration of pain often responds to topical 
medications. In contrast, someone who has experienced pain for 
years is unlikely to get adequate relief from topical medications alone. 
These patients often require oral tricyclic antidepressants or anti-
convulsants, or both. I often start these medications before deciding 
whether physical therapy is necessary. If the drugs do not provide 
adequate relief, then I refer the patient to physical therapy.

In some cases, I begin with physical therapy and add other 
treatments, if necessary. A patient who has localized vulvodynia who 
tightens her bulbocavernosus and levator ani muscles upon gentle 
touch may benefit from starting with physical therapy. 

I reserve surgery—vestibulectomy—for the patient who has  
localized pain that has not responded to numerous treatments.

—Hope K. Haefner, MD

“After tricyclic  
medications, I find 
gabapentin to be the 

most beneficial and  

easily tolerated agent”

—Libby Edwards, MD

continued on page 36
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Dr. Gunter: Two studies have evaluated 
daily applications of capsaicin in concen-
trations of 0.025% and 0.05%—one of them 
the study by Murina and colleagues that Dr. 
Haefner mentioned.2,18 The initial release 
of substance P causes significant burning 
on application, so pretreatment with local 
anesthetic to help the patient tolerate the 
capsaicin is recommended, which could po-
tentially confound the results. In one study, 
daily pain scores, as well as pain with in-
tercourse, improved significantly for 59% 
of participants, but no patient experienced 
complete resolution of symptoms—and 
within 2 weeks after capsaicin was discontin-
ued, symptoms returned.2,18 I have had only 
one patient in 15 years of practice who was 
willing to try capsaicin and who could get 
past the initial burning.

Another application for 
botulinum toxin type A?
Dr. Lonky: Is botulinum toxin type A [Botox] 
at all effective?
Dr. Haefner: Botulinum toxin type A has 
been utilized to treat provoked vestibulo-
dynia as well as vaginismus and was benefi-
cial.19–23 It blocks the cholinergic innervation 
of the target tissue. The therapeutic dose 
ranges from 20 IU to 300 IU.24 

A placebo-controlled trial found that in-
jection of 20 IU of botulinum toxin into the 
vestibule of women with vestibulodynia did 
not reduce pain, improve sexual function-
ing, or impact the quality of life, compared 
with placebo.25 However, this study utilized a 
lower dose of botulinum toxin than was used 
in many of the other studies.
Dr. Edwards: I have only used botulinum 
toxin type A in a low dose. I injected 6 IU of 
botulinum toxin A into the periphery of the 
vestibule at 3, 6, 9, and 12 o’clock in six pa-
tients, and half improved modestly. I am not 
prepared to use electromyography (EMG) 
localization in my office, but from anecdotal 
reports, as well as several small series and 
placebo-controlled trials, I would conclude 
that some patients improve. Those who have 
hypertonic pelvic floor muscles are likely to 

be the best candidates for this treatment. 
Because the agent relieves pain only 

modestly, and because it is not covered by 
insurance for this application, I refer the 
patient to a gynecologist in my area who ad-
ministers the drug under EMG localization. 
Dr. Gunter: Given the well-documented ef-
fect on muscle spasticity, as well as studies 
that suggest they are also anti-nociceptive 
agents, botulinum toxins are certainly an at-
tractive concept for vulvodynia. A small case 
series and a case report indicated significant 
improvement with vestibular injections of  
20 to 40 U of botulinum toxin. However, a ran-
domized, placebo-controlled, double-blind 
study indicated no significant improvement 
for women with localized vestibular pain.25–27 

I discuss botulinum toxin A with my 
patients. I explain that my clinical experi-
ence does differ from results published in 
the literature. I find that many women with 
vestibulodynia opt to try an injection before 
proceeding to vestibulectomy. 

When combined with pelvic floor physi-
cal therapy, botulinum toxins are highly ef-
fective at treating muscle spasm and can be 
very useful for women who have a compo-
nent to their pain of vaginismus or high-tone 
pelvic floor dysfunction.

How useful are steroids and 
nerve blocks?
Dr. Lonky: Is there a role for local injections 
of glucocorticoids or serial nerve blocks?
Dr. Edwards: The occasional patient with 
very localized pain (trigger point) responds 
fairly well in my office to intralesional cor-
ticosteroids. I have not used or seen reports 
describing administration of intralesional 
corticosteroids into a larger area, although 
two practitioners have told me informally 
that it is useful in their hands.

As a dermatologist, I cannot perform 
blocks. I have referred patients to gyn and 
pain clinics for this purpose, but neither ven-
ue has been willing to administer the blocks.
Dr. Haefner: Patients who present with 
small, localized areas of pain may benefit 
from local injections. In small areas—for 

“Patients who 
present with small, 
localized areas of 
pain may benefit from 
local injections”

—Hope K. Haefner, MD
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“All women who have 
high-tone pelvic floor 
dysfunction should 
be referred to a 
physical therapist”

—Jennifer Gunter, MD

example, a painful spot 1 cm in diameter—
triamcinolone acetonide in combination 
with bupivacaine may be helpful. It is im-
portant to use a small dose of steroid in a 
small area, however, because tissue erosion 
or ulceration can occur with too high a dose 
of steroid in the skin. For large areas, as much 
as 40 mg of triamcinolone acetonide may be 
utilized in a single monthly dose. Generally, 
the dose is repeated monthly, if necessary, as 
many as three or four times.

For large areas, bupivacaine 0.25% is 
utilized, and for small areas, bupivacaine 
0.5% is injected into the vulva along with the 
steroid. The steroid should be drawn into the 
syringe first (because the vial can be used at 
a later time), followed by bupivacaine, which 
is a single-dose vial.

Pudendal nerve blocks using bupiva-
caine have been helpful in some patients—
particularly those who have unilateral pain.
Dr. Gunter: Local injections with a variety 
of agents for localized, provoked vestibulo-
dynia have been described, including ste-
roids, botulinum toxins, and interferon. It 
is important to interpret these studies with 
caution, however, as placebo response rates 
with injection therapy are significant.25 

A retrospective review of submucous 
injections of methylprednisolone and li-
docaine found that 68% of women had a 
complete or marked response, and two 
case reports describe success with beta-
methasone.26,28–30 I offer steroid injections to 
women who have vestibulodynia before pro-
ceeding to vestibulectomy; I find that about 
50% get at least partial relief. As Dr. Haefner 
indicated from her own experience, my suc-
cess seems best with steroid injections in the 
vestibule when the painful area is smaller.

Using injectable steroids and botulinum 
toxins, I estimate that I can prevent 33% to 
40% of vestibulectomies. Although this may 
not be better than the placebo response 
rate and certainly represents biased patient 
selection (patients are not required to try 
local injection before vestibulectomy for ves-
tibulodynia), those who are successful are 
uniformly happy for trying it, and those for 
whom it did not work are not unhappy that 

they “gave it a try,” as these women are all 
motivated to avoid surgery, if possible.

Pudendal nerve blocks with triamcino-
lone are also described for women who have 
generalized unprovoked vulvodynia due to 
suspected pudendal neuralgia. Ganglion
impar blocks—steroid injection around the 
terminal branch of the sympathetic chain 
in the presacral space—have also been per-
formed with good results for generalized 
vulvodynia. I have had good success with pu-
dendal nerve blocks for unilateral pain that 
is suspected to be pudendal in origin and 
also with ganglion impar blocks for wom-
en with generalized vulvodynia, especially 
postmenopausal women. I perform all of my 
own nerve blocks (Figure).

Does physical therapy play  
a role in easing vulvar pain?
Dr. Lonky: What is the role of physical ther-
apy and pelvic floor muscle rehabilitation?
Dr. Gunter: All women who have high-tone 
pelvic floor dysfunction should be referred 
to a physical therapist. Many women who 
lack muscle spasm but experience vulvar 

Ganglion impar blocks—steroid injection around 
the terminal branch of the sympathetic chain in 
the presacral space—may provide relief from 
generalized vulvodynia in some women.

Ganglion impar block
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pain can still benefit from physical therapy, 
as gentle stretching and vibration therapy 
can sometimes be helpful. A physical thera-
pist can also perform biofeedback. 
Dr. Edwards: Physical therapy is crucial. It is 
my first-line therapy overall, with adjunctive 
oral medication for neuropathic pain. Be-
sides addressing pelvic floor abnormalities, 
physical therapy can serve as desensitization 
therapy and psychological support.
Dr. Haefner: Physical therapy has been 
successful in the treatment of a number of 
disorders, including migraine and tension 
headaches, asthma, and anxiety disorders. It 
is also used in the treatment of vulvar pain. 
Physical therapists who have experience in 
vulvar pain may be extremely helpful, partic-
ularly if there is concomitant vaginismus—
which isn’t uncommon in this population. 

For vulvodynia, techniques include in-
ternal (vaginal and rectal) and external soft-
tissue mobilization and myofascial release; 
trigger-point pressure; visceral, urogenital, 
and joint manipulation; electrical stimula-
tion; therapeutic exercises; active pelvic floor 
retraining; biofeedback; bladder and bowel 
retraining; and therapeutic ultrasound.

Biofeedback may be used to assist in 
developing self-regulation strategies for con-
fronting and reducing pain. Patients who 
have vestibular pain in general have an in-
creased resting tone and a decreased con-
traction tone. With the aid of an electronic 
measurement and amplification system or 
biofeedback machine, an individual can 
view a display of numbers on a meter, or col-
ored lights, to assess nerve and muscle ten-
sion. In this way, she may be able to develop 
voluntary control over the biological systems 
involved in pain, discomfort, and disease.

The duration of physical therapy overall 
and the frequency of visits varies from per-
son to person. Success rates in the range of 
60% to 80% have been reported.

How should we respond when 
medical treatment fails?
Dr. Lonky: What is the proper approach to 
the patient who has recalcitrant vulvar pain 

who fails all medical treatments and is not 
a candidate for vestibulectomy because her 
pain is outside the vestibule?
Dr. Edwards: The pain clinic. Actually, in a 
perfect world, the role of the gynecologist or 
dermatologist would be to give the patient a 
diagnosis, after which a pain clinic would of-
fer treatment.

All patients should receive counseling. 
And clinicians who lack expertise should re-
fer the patient to a vulvodynia specialist.
Dr. Haefner: This type of patient may benefit 
from physical therapy. Bupivacaine steroid 
injections could also be considered. A sacral 
nerve stimulator should be considered if the 
other measures fail to provide adequate relief.

I agree that counseling is extremely help-
ful in the patient who has vulvodynia. Sexual 
counseling, with tips on positions for inter-
course, lubricants, and control of uncomfort-
able situations, is of utmost importance.
Dr. Gunter: I offer oral medications and 
nerve blocks (typically, ganglion impar 
blocks), and many patients do well.

I also highly recommend advanced pro-
grams for mind-body techniques.

Patients who fail all therapies may be 
candidates for a nerve stimulator, depending 
on psychiatric comorbidities and response 
to selective diagnostic nerve blocks. 

What’s in the pipeline?
Dr. Lonky: What therapies for vulvar pain 
are on the horizon?
Dr. Edwards: I believe that cognitive be-
havioral therapy, sex therapy, and couple 
counseling will play a larger role in the man-
agement of vulvar pain.
Dr. Gunter: Any therapy used in other pain 
conditions will probably eventually find its 
way to the management of vulvodynia.

Some investigators believe that Tarlov 
cysts play a role in vulvar pain and recom-
mend that all women undergo sacral spine 
and nerve-root magnetic resonance imag-
ing. The problem is that many asymptomatic 
women have Tarlov cysts, and the surgery to 
remove them is not at all risk-free. I strongly 
believe that more research is needed before 

“Sexual counseling  
is of utmost  
importance”

—Hope K. Haefner, MD
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we can suggest that Tarlov cysts be removed.
Dr. Haefner: Transcutaneous electrical 
stimulation and biofeedback have been used 
successfully in the treatment of vulvodyn-
ia.31 Some patients benefit from spinal cord 
stimulators, such as the sacral nerve stimu-
lator, for pain control. Sacral nerve modula-
tion (SNM) works primarily by modulation 
of the nerve signals to and from the pelvic 
floor muscles, bladder, and rectum. It applies 
low-amplitude electrical stimulation to the 
third sacral nerve via electrodes in a tined 
lead passing through the S3 foramen, which  

contains afferent sensory, efferent auto-
nomic motor, and voluntary somatic nerves. 
Other studies have utilized a different spinal 
cord level. More studies are needed to dem-
onstrate the full effect of SNM on vulvodynia. 

A comprehensive review of the various 
treatments for vulvodynia can be found in 
the Journal of Lower Genital Tract Disease.2

Dr. Lonky: Thanks again for your expertise. 
We’ll focus on provoked vestibulodynia in 
the final installment of this series on vul-
var pain, in the November 2011 issue of  
OBG Management. 

“Some patients  
benefit from the  
use of spinal cord 
stimulators for  
pain control”

—Hope K. Haefner, MD
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